

Sylvie BARRAL

Ecully, 2006 June

DICKSON
8 avenue de Savoie
38110 SAINT CLAIR DE LA TOUR

Our own ref : JMO/NH
Your letter of : 2006/05/16
Ref : /

TEST REPORT N° LYC-06-2624

Samples supplied on 2006/05/22 by mail

Purpose of the request : Inflammability test according to standard DIN 75 200
on a sample.
Ref : " **WHITE BLOCKBUSTER 7294** "

Responsible for the test



Jean Marc ORAISON

This report shall only be reproduced in full.

It includes 2 pages et 0 annexe(s).

* This report covers the tested items only and for those tests identified by this explicit mention.

GENERAL CONDITIONS (EXTRACT) : Art 2.1. The request for tests and associated services whose realization is entrusted to the laboratories INSTITUT FRANÇAIS DU TEXTILE ET DE L'HABILLEMENT, is the subject of request written by the customer to which are required to join the samples to test. This request indicates with precision the identity and the address of the applicant, the number, the nature, the denomination and the references of the samples, the object of required work. ART 2.3.1. The requests are classified by order of reception and the tests included in the same order. In the event of urgency or of particular contractual agreement, the tests can be carried out in priority. In this case, the institute can mark up the price mentioned in the catalogue of the tests under conditions suggested to the customer and accepted. ART 2.2.3. On request of the customer, a control sample subjected to tests can be given to him, provided with the identification of the INSTITUT FRANÇAIS DU TEXTILE ET DE L'HABILLEMENT. ART 5.2. The INSTITUT FRANÇAIS DU TEXTILE ET DE L'HABILLEMENT can not be held responsible for various interpretations and the use which can be made reports/ratios of tests, reports/ratios of interpretations, comments, opinion and observations. ART VI. The use and/or the reference to name INSTITUT FRANÇAIS DU TEXTILE ET DE L'HABILLEMENT are subordinated to the written authorization of Management of the Institute. ART 2.2.4. At the end of the tests, the residual part not used samples is preserved in accordance with the procedures of the Quality management system of the site of the Institute where the tests are carried out. ART 4.2.2. Except particular stipulation, the invoices and requests for instalment are payable at the Institute at the address of realization of the tests and the associated services, the cash by transfer, by cheque, at reception of the invoice



ACCREDITATI
N° 1-0101*
PORTÉE COM
SUR DEMAND

Direction Régionale Rhône-Alpes PACA
Avenue Guy de Collongue ● 69134 ECULLY CEDEX
Tél : (+33) (0)4 72 86 16 00 ● Fax : (+33) (0)4 78 43 39 66
SIRET 433 430 832 00017



**INFLAMMABILITY TEST ACCORDING TO
STANDARD DIN 75200**

Tests carried out at the request of : DICKSON SAINT CLAIR

Sample reference: WHITE BLOCKBUSTER 7294

Sample nature: Polyester high tenacity 1100 dTex coated multilayer
PVC system LOWICK

Thickness: 0,6 mm

Test direction: Weft

Number of test-tubes: 5

Conditioning : 23° C and 50 % RH during 24 h

Ageing before conditioning: without

Contact time of the flame : 15 s

Date of test : 2006 June 14th

TEST CARRIED OUT WITH THE HORIZONTAL ONE

Test-tube	Ignition time after first reference mark in s	Carbonised length from first reference mark in mm	Flame propagation speed in mm/min
1 warp	0	0	0
2 weft	0	0	0
3 weft	0	0	0
4 weft	0	0	0
5 weft	0	0	0
weft	0	0	0

Observations:

Results of this test report are only valid for specimen submitted to testing at IFTH.